
Technical Package 
Cover Page 

This file contains the following documents: 
1. Summary of application (in plain language) 

• English 
• Alternative Language (Spanish) 

2. First notice (NORI-Notice of Receipt of Application and Intent to Obtain a Permit) 
• English 
• Alternative Language (Spanish) 

3. Second notice (NAPD-Notice of Preliminary Decision) 
• English 
• Alternative Language (Spanish) 

4. Application materials (NOTE: This application was declared Administratively 
Complete before June 1, 2024. Application materials are available for review at the 
Public Viewing Location provided in the NORI.) 

5. Draft permit 
6. Technical summary or fact sheet 
 

Portada de  
Paquete Técnico 
[...]
the TCEQ Registration and Reporting Section (MC 129) of the Permitting and Registration 
Support Division and the Regional Director (MC Region 12) of the appropriate TCEQ field 
office within 7 days after failing the TCLP Test. 

 
The report shall contain test results, certification that unauthorized waste management has 
stopped, and a summary of alternative disposal plans that comply with RCRA standards for 
the management of hazardous waste. The report shall be addressed to: Director, Permitting 
and Registration Support Division (MC 129), Texas Commission on Environmental Quality, 
P. O. Box 13087, Austin, Texas 78711-3087. In addition, the permittee shall prepare an 
annual report on the results of all sludge toxicity testing. This annual report shall be 
submitted to the TCEQ Regional Office (MC Region 12) and the Enforcement Division (MC 
224), by September 30 of each year.  

 
D. Sewage sludge or biosolids shall be tested as needed, in accordance with the requirements of 

30 TAC Chapter 330. 
 
E. Record Keeping Requirements  
 

The permittee shall develop the following information and shall retain the information for 
five years.  



Porter Municipal Utility District TPDES Permit No. WQ0012242001 
 

Page 31 

1. The description (including procedures followed and the results) of all liquid Paint Filter 
Tests performed. 

 
2. The description (including procedures followed and results) of all TCLP tests performed. 

 
The above records shall be maintained on-site on a monthly basis and shall be made 
available to the Texas Commission on Environmental Quality upon request. 

 
F. Reporting Requirements  
 

The permittee shall submit the following information in an annual report to the TCEQ by 
September 30th of each year. The permittee must submit this annual report using the online 
electronic reporting system available through TCEQ’s website. If the permittee requests and 
obtains an electronic reporting waiver, the annual report can be submitted in hard copy to 
the TCEQ Regional Office (MC Region 12) and the Enforcement Division (MC 224).  

 
1. Identify in the following categories (as applicable) the sewage sludge or biosolids 

treatment process or processes at the facility: preliminary operations (e.g., sludge or 
biosolids  grinding and degritting), thickening (concentration), stabilization, anaerobic 
digestion, aerobic digestion, composting, conditioning, disinfection (e.g., beta ray 
irradiation, gamma ray irradiation, pasteurization), dewatering (e.g., centrifugation, 
sludge drying beds, sludge lagoons), heat drying, thermal reduction, and methane or 
biogas capture and recovery. 

 
2. Toxicity Characteristic Leaching Procedure (TCLP) results.  

 
3. Annual sludge or biosolids production in dry tons/year. 

 
4. Amount of sludge or biosolids disposed in a municipal solid waste landfill in dry 

tons/year. 
 

5. Amount of sludge or biosolids transported interstate in dry tons/year. 
 

6. A certification that the sewage sludge or biosolids meets the requirements of 30 TAC § 
330 concerning the quality of the sludge disposed in a municipal solid waste landfill. 

 
7. Identity of hauler(s) and transporter registration number. 

 
8. Owner of disposal site(s). 

 
9. Location of disposal site(s). 

 
10. Date(s) of disposal. 

 
The above records shall be maintained on-site on a monthly basis and shall be made available to 
the Texas Commission on Environmental Quality upon request. 
 



Porter Municipal Utility District TPDES Permit No. WQ0012242001 
 

Page 32 

SECTION IV. REQUIREMENTS APPLYING TO SLUDGE OR BIOSOLIDS 
TRANSPORTED TO ANOTHER FACILITY FOR FURTHER 
PROCESSING 

 
These provisions apply to sludge or biosolids that is transported to another wastewater 
treatment facility or facility that further processes sludge or biosolids. These provisions are 
intended to allow transport of sludge or biosolids to facilities that have been authorized to 
accept sludge or biosolids. These provisions do not limit the ability of the receiving facility to 
determine whether to accept the sludge or biosolids, nor do they limit the ability of the receiving 
facility to request additional testing or documentation. 

 
A. General Requirements 
 

1. The permittee shall handle and dispose of sewage sludge or biosolids in accordance with 
30 TAC Chapter 312 and all other applicable state and federal regulations in a manner 
that protects public health and the environment from any reasonably anticipated adverse 
effects due to any toxic pollutants that may be present in the sludge. 
 

2. Sludge or biosolids may only be transported using a registered transporter or using an 
approved pipeline. 

 
B. Record Keeping Requirements 
 

1. For sludge transported by an approved pipeline, the permittee must maintain records of 
the following: 

a. the amount of sludge or biosolids transported; 

b.    the date of transport; 

c. the name and TCEQ permit number of the receiving facility or facilities; 

d. the location of the receiving facility or facilities; 

e. the name and TCEQ permit number of the facility that generated the waste; and 

f. copy of the written agreement between the permittee and the receiving facility to 
accept sludge or biosolids. 

2. For sludge or biosolids transported by a registered transporter, the permittee must 
maintain records of the completed trip tickets in accordance with 30 TAC § 
312.145(a)(1)-(7) and amount of sludge or biosolids transported. 
 

3. The above records shall be maintained on-site on a monthly basis and shall be made 
available to the TCEQ upon request. These records shall be retained for at least five 
years. 



Porter Municipal Utility District TPDES Permit No. WQ0012242001 
 

Page 33 

C. Reporting Requirements  
 

The permittee shall submit the following information in an annual report to the TCEQ by 
September 30th of each year. The permittee must submit this annual report using the online 
electronic reporting system available through TCEQ’s website. If the permittee requests and 
obtains an electronic reporting waiver, the annual report can be submitted in hard copy to 
the TCEQ Regional Office (MC Region 12) and the Enforcement Division (MC 224).  

 
1. Identify in the following categories (as applicable) the sewage sludge or biosolids 

treatment process or processes at the facility: preliminary operations (e.g., sludge or 
biosolids grinding and degritting), thickening (concentration), stabilization, anaerobic 
digestion, aerobic digestion, composting, conditioning, disinfection (e.g., beta ray 
irradiation, gamma ray irradiation, pasteurization), dewatering (e.g., centrifugation, 
sludge drying beds, sludge lagoons), heat drying, thermal reduction, and methane or 
biogas capture and recovery. 

 
2. the annual sludge or biosolids production; 

 
3. the amount of sludge or biosolids transported; 

 
4. the owner of each receiving facility; 

 
5. the location of each receiving facility; and 

 
6. the date(s) of disposal at each receiving facility. 

 
 
 
 
 
 
 
TCEQ Revision 06/2020



















































Porter Municipal Utility District TPDES Permit No. WQ0012242001 
 

Page 58 

 TABLE 2 (SHEET 2 OF 2) 
 
 FATHEAD MINNOW SURVIVAL 
  
 
 
 GENERAL INFORMATION 

 
 
 

Time Date 

Composite Sample Collected  
 

 
 

Test Initiated  
 

 
 

 
 

PERCENT SURVIVAL 
 

Time Rep 
Percent effluent 

0% 6% 13% 25% 50% 100% 

24h 

A  
 

 
 

 
 

 
 

 
 

 
 

B  
 

 
 

 
 

 
 

 
 

 
 

C  
 

 
 

 
 

 
 

 
 

 
 

D  
 

 
 

 
 

 
 

 
 

 
 

E  
 

 
 

 
 

 
 

 
 

 
 

MEAN  
 

 
 

 
 

 
 

 
 

 
 

 
 

Enter percent effluent corresponding to the LC50 below: 
 
              24 hour LC50 =                % effluent 
 
 
 
 
 
 



 

 

FACT SHEET AND EXECUTIVE DIRECTOR’S PRELIMINARY DECISION 
 
For draft Texas Pollutant Discharge Elimination System (TPDES) Permit No. WQ0012242001, 
EPA I.D. No. TX0084042, to discharge to water in the state.  
 
Issuing Office: Texas Commission on Environmental Quality 
 P.O. Box 13087 
 Austin, Texas 78711-3087 
 
Applicant: Porter Municipal Utility District 
 P.O. Box 1030 
 Porter, Texas 77365 
 
Prepared By: Sonia Bhuiya 

Domestic Permits Team 
Domestic Wastewater Section (MC 148) 
Water Quality Division 
(512) 239-1205 

 
Date: November 25, 2025 
 
Permit Action: Major Amendment with Renewal  
 
1. EXECUTIVE DIRECTOR RECOMMENDATION 
 

The Executive Director has made a preliminary decision that this permit, if issued, meets 
all statutory and regulatory requirements. The draft permit includes an expiration date 
of five years from the date of issuance.  

 
2. APPLICANT ACTIVITY 
 

The applicant has applied to the Texas Commission on Environmental Quality (TCEQ) 
for an amendment of the existing permit to authorize an increase in the discharge of 
treated domestic wastewater from an annual average flow not to exceed 4.0 million 
gallons per day (MGD) to an annual average flow not to exceed 6.0 MGD. The existing 
wastewater treatment facility serves Porter Municipal Utility District. 

 
3. FACILITY AND DISCHARGE LOCATION 

 
The plant site is located at 24816 Cunningham Drive, in Montgomery County, Texas 
77365.  

 
 Outfall Location:  

Outfall Number Latitude Longitude 
001 30.085507 N 95.228766 W 

 
 The treated effluent is discharged to unnamed tributary, thence to a series of man-made 

ponds, thence to Bens Branch, thence to Harris County Flood Control District (HCFCD) 
ditch G103-38-00 (during high flow conditions), thence to Lake Houston in Segment No. 
1002 of the San Jacinto River Basin. The unclassified receiving water uses are minimal 



Porter Municipal Utility District TPDES Permit No. WQ0012242001 
Fact Sheet and Executive Director’s Preliminary Decision 
 

Page 2 
 

aquatic life use for the unnamed tributary, Bens Branch (for 1.12 miles) and HCFCD 
ditch G103-38-00, and limited aquatic life use for the man-made ponds and Bens Branch 
(for 2.18 miles). The designated uses for Segment No. 1002 are primary contact 
recreation, public water supply, and high aquatic life use. 

 
4. TREATMENT PROCESS DESCRIPTION AND SEWAGE SLUDGE DISPOSAL 
 

The Porter MUD Wastewater Treatment Facility is an activated sludge process plant 
operated in the extended aeration mode and conventional aeration modes. Treatment 
units in the all phases include fine screens, bar screens, an oxidation ditch, an aeration 
basin, two final clarifiers, two sludge thickeners, three sludge digesters, a sludge drying 
beds, a chlorine contact chambers, and dechlorination chamber. The facility is operating 
in the Interim I (2.40 MGD) phase.  
 
Sludge generated from the treatment facility is hauled by a registered transporter and 
disposed of at a TCEQ-permitted landfill, McCarty Landfill, Permit No. 261B, in Harris 
County. The draft permit also authorizes the disposal of sludge at a TCEQ-authorized 
land application site, co-disposal landfill, wastewater treatment facility, or facility that 
further processes sludge. 
 

5. INDUSTRIAL WASTE CONTRIBUTION 
 

The draft permit includes pretreatment requirements that are appropriate for a facility of 
this size and complexity. The Porter MUD WWTP does not appear to receive significant 
industrial wastewater contributions. Based on the information provided by the permittee 
in the most recent TPDES permit application, the TCEQ determined that there are no 
significant industrial wastewater contributions currently being discharged to the 
permittee’s POTW. 

 
6. SUMMARY OF SELF-REPORTED EFFLUENT ANALYSES 
 

The following is a summary of the applicant’s effluent monitoring data for the period 
January 2022 through January 2024. The average of Daily Average value is computed by 
the averaging of all 30-day average values for the reporting period for each parameter: 
flow, five-day carbonaceous biochemical oxygen demand (CBOD5), total suspended 
solids (TSS), ammonia nitrogen (NH3-N), and total Zinc. The average of Daily Average 
value for Escherichia coli (E. coli) in colony-forming units (CFU) or most probable 
number (MPN) per 100 ml is calculated via geometric mean.   
 

Parameter       Average of Daily Avg 
Flow, MGD  1.72 
CBOD5, mg/l  9.23 
TSS, mg/l  4.8 
NH3-N, mg/l  1.48 
E. coli, CFU or MPN per 100 ml 
Total Zinc, mg/l 

 3 
0.06 

 
7. DRAFT PERMIT CONDITIONS AND MONITORING REQUIREMENTS 

 
The effluent limitations and monitoring requirements for those parameters that are 
limited in the draft permit are as follows: 



Porter Municipal Utility District TPDES Permit No. WQ0012242001 
Fact Sheet and Executive Director’s Preliminary Decision 
 

Page 3 
 

 
A. INTERIM I PHASE EFFLUENT LIMITATIONS AND MONITORING 

REQUIREMENTS 
 
The annual average flow of effluent shall not exceed 2.40 MGD, nor shall the 
average discharge during any two-hour period (2-hour peak) exceed 6,667 
gallons per minute. 

 
Parameter                 30-Day Average 7-Day          

Average 
Daily  

Maximum 
 mg/l lbs/day mg/l mg/l 
CBOD5 10 200 15 25 
TSS 15 300 25 40 
NH3-N 3 60 6 10 
Total Zinc 
Total suspended solid 
(TDS) 

Report 
Report 

Report 
Report 

N/A 
N/A 

 Report 
 Report 

DO (minimum)  4.0 N/A N/A  N/A 
E. coli, CFU or MPN 
per 100 ml 

126 N/A N/A 399 

 
The pH shall not be less than 6.0 standard units nor greater than 9.0 standard 
units and shall be monitored once per week by grab sample. There shall be no 
discharge of floating solids or visible foam in other than trace amounts and no 
discharge of visible oil. 

 
The effluent shall contain a total chlorine residual of at least 1.0 mg/l after a 
detention time of at least 20 minutes (based on peak flow) and shall be 
monitored daily by grab sample. The permittee shall dechlorinate the chlorinated 
effluent to less than 0.1 mg/l total chlorine residual and shall monitor total 
chlorine residual daily by grab sample after the dechlorination process. An 
equivalent method of disinfection may be substituted only with prior approval of 
the Executive Director. 

 
Parameter Monitoring Requirement 
Flow, MGD Continuous 
CBOD5 Two/week 
TSS Two/week 
NH3-N  Two/week 
Total Zinc Two/week 
TDS Two/week 
DO Two/week 
E. coli One/week 

 
B.   INTERIM II PHASE EFFLUENT LIMITATIONS AND MONITORING 

REQUIREMENTS 
 

The annual average flow of effluent shall not exceed 4.0 MGD, nor shall the 
average discharge during any two-hour period (2-hour peak) exceed 11,111 gallons 
per minute. 
 



Porter Municipal Utility District TPDES Permit No. WQ0012242001 
Fact Sheet and Executive Director’s Preliminary Decision 
 

Page 4 
 

Parameter               30-Day Average 7-Day 
Average 

   Daily  
Maximum 

   mg/l lbs/day mg/l mg/l 
CBOD5  10 334 15 25 
TSS 15 501 25 40 
NH3-N 2 67 5 10 
Total Zinc 
TDS 

Report 
Report 

Report 
Report 

N/A 
N/A 

Report 
Report 

DO (minimum)  6.0 N/A N/A N/A 
E. coli CFU or 
MPN/100 ml 

126 N/A N/A 399 

 
The pH shall not be less than 6.0 standard units nor greater than 9.0 standard 
units and shall be monitored once per week by grab sample. There shall be no 
discharge of floating solids or visible foam in other than trace amounts and no 
discharge of visible oil. 

 
The effluent shall contain a chlorine residual of at least 1.0 mg/l after a detention 
time of at least 20 minutes (based on peak flow) and shall be monitored daily by 
grab sample.  The permittee shall dechlorinate the chlorinated effluent to less 
than 0.1 mg/l chlorine residual and shall monitor chlorine residual daily by grab 
sample after the dechlorination process.  An equivalent method of disinfection 
may be substituted only with prior approval of the Executive Director.   
 
Parameter Monitoring Requirement 
Flow, MGD Continuous 
CBOD5 Two/week 
TSS Two/week 
NH3-N  Two/week 
Total Zinc Two/week 
TDS Two/wek 
DO Two/week 
E. coli One/week 

 
C.   INTERIM III PHASE EFFLUENT LIMITATIONS AND MONITORING 

REQUIREMENTS 
 

The annual average flow of effluent shall not exceed 5.0 MGD, nor shall the 